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DONGGUAN SHI CHANGYOU RUBBER PLASTIC MATERIAL CO., LTD
NO.1 ALLEY 9 CAIBAI, SHANGKOU NEW VILAGE, DAOJIAO TOWN, DONGGUAN CITY, China

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description

Color

End Use

Material number
Country of Destination
Country of Origin

Age Group

Main Colors for Full
Package

Sample Receiving Date
Testing Period
Test Result(s)

Test Performed

Conclusion

Total Fluorine Screening

Remark(s) :

Signed for and on behalf of

ACCELERANT

(A)Yellow particles

(A)Used for the sole

@CYKJS80

Vietham, Cambodia, Indonesia, Bangladesh
China

Men’s, Women’s, Kid’s (above 36 months)

Yellow particles

Apr 28, 2024
Apr 28, 2024 - May 08, 2024

Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested, for further details, please refer to the following page(s).

Selected test(s) as requested by applicant

Remark
Pass

Pass = Meets Client’'s Performance Standard.

SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Ot

Koni zhang (Account Executive)
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spectlnn & Tesfing Sevices <=5
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COMPONENT LIST / List of Materials

Sa"?:)ple Comﬁgnent Description Material Color Remark
A 1 Block Plastics Light yellow
Test Result

Total Fluorine Screening

Test Method: With reference to EN 14582:2016, analysis was performed by IC.

Test Item(s) Unit(s) RL 1 Reaq.
Fluorine(F) mg/kg 20 ND 20
Conclusion Pass

Remark: ND = Not Detected
RL = Reporting Limit

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

The statement of conformity in this test report is only based on measured values by the laboratory and does not
take their uncertainties into consideration.

**End of Report™*

Scan to see the report
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